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KTL Ottawa FCC PART 22, SUBPART H
CELLULAR BAND REPEATERS
PROJECT NO.: 8R00131

EQUIPMENT: MICROAMP 50, TPA 850 Repeater
FCC ID: BCRIGBMASOC

Section 1. Summary of Test Results

Manufacturer: Allen Telecom Group, Systems Diviston

Model No.: MICROAMP 50, TPA 850

Serial No.: 003 and 002

General: All measurements are traceable to national standards.

These tests were conducted on a sample of the equipment for the purpose of demonstrating
compliance with FCC Part 22, Subpart H.

@ New Submission X[ Production Unit

(] (Class I Permissive Change ] Pre-Production Unit

THIS TEST REPORT RELATES ONLY TO THE ITEM(S) TESTED.

THE FOLLOWING DEVIATIONS FROM, ADDITIONS TO, OR EXCLUSIONS FROM THE TEST
SPECIFICATIONS HAVE BEEN MADE.
See “ Summary of Test Data™.

VIO

NVLAP LAB CODE: 100351-0
TESTED BY: KM (;g DATE: /% SM 75
Kevin Carr, Technologist . /é/
-I/Z/__y pate: /7 &Q / /508

TECHNICAL REVIEW: z—_f
DATE: ,gﬂ ;@Q\' 94%

Tom Tidwell, Senior Zeghnologist

APPROVED BY:
W. Waterhouse, RF Engineering Lab Manager

Page 4 of 123



KTL Ottawa FCC PART 22, SUBPART H
CELLULAR BAND REPEATERS
PROJECT NO.: 8R00131
EQUIPMENT: MICROAMP 50, TPA 850 Repeater
FCC ID: BCRYGBMA3SOC

Summary Of Test Data

NAME OF TEST PARA. NO. SPEC. MEAS. RESULT
RF Power Qutput 22.913(a) 500W ERP Plot Complies
Occupied Bandwidth (Voice & SAT) 22.917(c}) Mark C Plot Complies
Occupies Bandwidth (Wideband Data} 22.917¢d) Mask D Plot Complies
Occupied Bandwidth (ST) 22.917(d) Mask D Plot Complies
Occupied Bandwidth (Digital) None Input vs. Output Plot Complies
Spuricus Emissions at Antenna 22917 -13 dBm Plot Complies
Terminals
Field Strength of Spurious Emissions 22517 -13 dBm Chart Complies

E.LR.P.

Frequency Stability 22.355 1.5 ppm N/A N/A

Footnotes For N/A’s:

Test Conditions: Temperature: 23 °C
Humidity: 55 %
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KTL Ottawa FCC PART 22, SUBPARTH
CELLULAR BAND REPEATERS
PROJECT NO.: 8R00131

EQUIPMENT: MICROAMP 50, TPA 850 Repeater
FCC ID: BCRIGBMASOC

Section 2. General Equipment Specification

Supply Voitage Input: 120 VAC, 60 Hz

Frequency Range: Downlink: 869.0 MHz to 894.0 MHz

Frequency Range: Uplink: 824.0 MHz to 849.0 MHz

Type of Modulation and CDMA GSM TDMA  CDPD AMPS

(FOW)  (GXW) (DXW) (F9W) (FSW, F1D)

PDesignator:
OQutput Impedance: 50 ohm
Gain: 50 dB Nominal
Max Input Power: Not Applicable

Uplink Downlink
RF Output (Rated): Single: 20.0 dBm 10.0 dBm

Composite: 15.2 dBm / 3 Carriers 5.2 dBm / 3 Carriers
F1-F1 F1-F2 N/A

Frequency Translation:

B L] [

Software Duplexer Fullband
Change Coverage

[ X B

Band Selection:

Page 6 of 123



KTL Ottawa FCC PART 22, SUBPART H
CELLULAR BAND REPEATERS
PROJECT NO.: 8R00131

EQUIPMENT: MICROAMP 50, TPA 850 Repeater
FCC ID: BCRYGBMASOC

Description of Modifications For Class !l Permissive Change
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KTL Ottawa FCC PART 22, SUBPART H
CELLULAR BAND REPEATERS
PROJECT NO.: 8R00131

EQUIPMENT: MICR OAMP 50, TPA 850 Repeater
FCC ID: BCRIGBMASOC

Modifications Made During Testing

The first sample failed Spurious Emissions. A second sample was supplied and 2 CW
Intermodulation Products and 2 CW Intermodulation Spurious Emissions were repeated. Two
1pF capacitors were added to the downlink path at each end of the stripline to ground near DP1.
The stripline trace beside C78 is opened and a series inductor is inserted.
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KTL Ottawa

EQUIPMENT: MICROAMP 50, TPA 850 Repeater
FCC ID: BCRYGBMASOC

FCC PART 22, SUBPART H

CELLULAR BAND REPEATERS

PROJECT NO.: 8R0O0131

Theory of Operation

The mircoamp50 model TPA 850 1s a bi-directional amplifier designed for small area indoor
coverage in the 800 MHz cellular band. The unit can either use a built-in antenna or an external

antenna for maximum coverage.

System Diagram

Built-In Antenna

MicroAmp
50

Donor
Donor
Antenna
Antenna

Port > Port

50 dB N
Bi-Directional v
Amplifier

External Antenna

MicroAmp
50

<
>

Coverage
Antenna

50 dB

Port

Bi-Directionai
Amplifier
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KTL Ottawa

FCC PART 22, SUBPART H

CELLULAR BAND REPEATERS

EQUIPMENT: MICROAMP 50, TPA 850 Repeater
FCC ID: BCRIGBMASOC

Section 3.

RF Power Output

PROJECT NO.: 8R00131

NAME OF TEST: RF Power Output

TESTED BY: Kevin Carr

PARA. NO.: 2.985

DATE: June 24, 1998

Test Results: Complies.
Measurement Data:
Modulation Per Channel Power Output Composite Power Output
Type (dBm) (dBm)
Uplink AMPS 18.5 / 2 Channel 21.5
Downlink AMPS 10.1 / 2 Channel 13.1
Uplink CDMA 18.3 / 2 Channel 213
Pownlink CDMA 8.6 / 2 Channel 11.6
Uplink GSM 18.4 / 2 Channel 214
Downlink GSM 9.8/ 2 Channel 12.8
Uplink NADC 17.9 / 2 Channel 20.9
Downlink NADC 7.0/ 2 Channel 10.0
Uplink CDPD 18.4 /2 Channel 21.4
Downlink CDPD 9.5/ 2 Channel 12.5
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KTL Ottawa

EQUIPMENT: MICROAMP 5, TPA 850 Repeater
FCC ID: BCRIGBMAS0C

ATTEN LAdE
RL 42. @dBm 12dB~

FCC PART 22, SUBPART H
CELLULAR BAND REPEATERS
PROJECT NO.: 8R00131

PROJECT: 8RO0131
CDMA

POWER OVER BANDWIDTH
ACROSS 123 MHz BW

TOTAL: 11.6 dbm

DENSITY: -49 3 dbm/Hz
DOWNLINK

CENTER 881.5881Hz SFAN 5. B@8BMHzZ
¥RBW 1B8@kHz UBW 128kHz SWP 58. Bms
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KTL Ottawa FCC PART 22, SUBPARTH
CELLULAR BAND REPEATERS
PROJECT NO.: 8R00131

EQUIPMENT: MICROAMP 50, TPA 850 Repeater
FCOC ID: BCRYGBMASOC

ATTEN 18dB
RL 382 B8dBm 12dB~

T PROJECT: 8ROD131
[ B _lesM

POWER OVER BANDWIDTH
ACROSS 270 833 Kilz BW
TOTAL: 12.8 dbm
DENSITY-41.7 &m/Hz
DOWNLINK

|

CENTER 881.48@MHz SPAMN 1. B@BMHz
#¥RBW 38@kHz UBMW 3BkHz SWP 58. @ms
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KTL Ottawa FCC PART 22, SUBPART H

CELLULAR BAND REPEATERS

PROJECT NO.: 8R00131

EQUIPMENT: MICROAMP 50, TPA 850 Repeater
FCC ID: BCRYGBMASOC

ATTEN 1BdB
RL 38 AdBm 1Bd B~

PROJECT: 8R00131
TDMA

POWER OVER BANDWIDTH
CHANNEL POWER

ACROSS 243 KHz BW
TOTAL: 10.0 dbm

| DENSITY: -339 dbwm/ Hz

H ' Kk DOWNLINK

CENTER £83. 928@MHz SPAN 108 . BkHz
¥RBW 1. BkHz UBW 1. BkHz SWP 25@ms
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KTL Ottawa FCC PART 22, SUBPARTH
CELLULAR BAND REPEATERS
PROJECT NO.: 8R00131

EQUIPMENT: MICROAMP 50, TPA 850 Repeater
FCCID: BCRIGBMASOC

ATTEN 18dB
RL 3@. 2dEm 18dB~

PROJECT: 8R00131

CDPD

POWER ACROSS BANDWIDTH
TOTAL: 125 &m

| DENSITY: -30 3 dhm/Hz

!H DOWNLINK

l L]

hids

CEMTER 88l.5008MHz SPAN 1088. BkHz
¥RBEW 1 BkHz UBW 1. BkHz SWF 2580ms
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KTL Ottawa

EQUIPMENT: MICROAMP 50, TPA 850 Repeater
FCC ID: BCRIGBMASOC

FCC PART 22, SUBPART H
CELLULAR BAND REPEATERS
PROJECT NO.: 8R00131

¥ATTEN 18dB
RL 28.9dBm 18d B~

PROJECT: 8R00131
CDMA

POWER OVER BANDWIDTH

ACROSS 123 MHz BW
TOTAL: 213 dhm

DENSITY: -39.6 dhm/Hz
UPLINK

CENTER 836. 588MHz SPAM S BEBMHz
#RBL 188kHz UBW 18BkHz SWP 58, Bms
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KTL Ottawa FCC PART 22, SUBPART H
CELLULAR BAND REPEATERS
PROJECT NO.: 8R00131

EQUIPMENT: MICROAMP 50, TPA 850 Repeater
FCC ID: BCR9GBMASOC

¥aTTEN 16dB
RL 38 . B8dBm 18dBr

FROJECT: 8R0OG131

GSM

POWER OVER BANDWIDTH
ACROSS 270833 KHz BW
TOTAL: 214 dbm

DENSITY: -329 dbm/Hz
UPLINK

1

CENTER B3B.8392MHz SPAN 1. B8BMHz
#¥RBW 38@kHz UBMW 3IBkHz SWP S8 Bms
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KTL Ottawa

FCC PART 22, SUBPART H

CELLULAR BAND REPEATERS
PROJECT NO.: 8R00131

EQUIPMENT: MICROAMP 50, TPA 850 Repeater

FCCID: BCRIGBMAS0C

¥ATTEN 1@dB
RL 38 BdBm

18d B~

PROJECT: §R00131
TDMA

{

POWER OVER BANDWIDTH
ACROSS 24 3KHz BW

} TOTAL: 209 dhm

e

11"“ DENSITY: -23.0 dbm
UPLINK

i

i

CENTER 836. 2B885SMHzZ

#¥RBW 1.8kHz

UBW 1 BkHz

SPAN 108 @kHz
SWP ZEBms
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KTL Ottawa FCC PART 22, SUBPARTH
CELLULAR BAND REPEATERS
PROJECT NO.: 8R0013!1

EQUIPMENT: MICROAMP 50, TPA 850 Repeater
FCC ID: BCRIGBMAS0C

#ATTEN 1@dB
RL Z21. 4dBm 1@d B~

PROJECT: 8R00131

i CDPD

POQWER OVER BANDWIDTH
ACROSS 192 KHz BW
TOTAL: 214 dm

1 DENSITY: -21 3 Bym/Hz
UPLINK

e Lo
W | i
B ]
CENTER 836, 47@3MHz SPAM 108 . @k Hz
¥RBW 1. BkHz UBW 1. BkHz SWP 25@ms
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KTL Ottawa

EQUIPMENT: MICROAMP 50, TPA 850 Repeater
FCCID: BCRIGBMASOC

FCC PART 22, SUBPART H
CELLULAR BAND REPEATERS
PROJECT NO.: 8R00131

Section 4. Occupied Bandwidth

NAME OF TEST: Occupied Bandwidth (Voice + SAT)

TESTED BY: Kevin Carr

PARA. NO.: 2.917(c)

DATE: June 23, 1998

Test Results: Complies.

Test Data: See attached graph(s).
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KTL Ottawa

EQUIPMENT: MICROAMP 50, TPA 850 Repeater
FCCID:_BCRIGBMASOC

FCC PART 22, SUBPART H
CELLULAR BAND REPEATERS
PROJECT NO.: 8R0013!

¥ATTEN 18dB
RL —-3@.@dBm 1adB~/

ELLF30E PROJECT: SROD131
] OCCUPIED BANDWIDTH
n ﬂ ﬂ l’ ) VOICE AND SAT
/P PWR: 200 dhm (EUT)
ll . INPUT SIGNAL
UPLINK
il #[11 J
TU RN | ll
o .
i
i 1. b1
T
T ) '
CEMTER B836.5882MHz SPAN 128 . Bk Hz
¥RBW 380B0H=z UBW 3BPAHZz SKP Z2.8Bsec
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KTL Ottawa FCC PART 22, SUBPART H
CELLULAR BAND REPEATERS

PROJECT NO.: SR00131
EQUIPMENT: MICROAMP 50, TPA 850 Repeater
FCC ID:_BCRIGBMASOC

¥ATTEN L@adB

RL 2@ @dBm 1@dB/
JELLF[SDE PROJECT: SRD0131
OCCUPIED BANDWIDTH
ﬁL by VOICE AND SAT
OUTPUT SIGNAL
u O/F PWR: 200 dbm
UPLINK
|BL T T T [ l l
R
1
. i |
CENTER 83B. SP@ZMHz SPAN 108 . BkHz
#¥RBW 30BHz UBW 3B@Hz SWP 2. BBsec
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KTL Ottawa FCC PART 22, SUBPART H
CELLULAR BAND REPEATERS
PROJECT NO.: 8R00131

EQUIPMENT: MICROAMP 50, TPA 850 Repeater
FCC ID: BCRIGBMASOC

ATTEN 18dB
RL -38.7dBm 1AdB~

FLLF]0E PROJECT: 8R00131
OCCUPIED BANDWIDTH
I i \ VOICE AND SAT
f O/P PWR: 11.3 dbm (EUT)
- INPUT SIGNAL
DOWNLINK

“ [ I

L

CENTER ©881. S88zZMHz SpaN 100. BkHz
¥REBW ZPEHz UBW 3BBHz SWP 2 E2@sec
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KTL Ottawa FCC PART 22, SUBPART H
CELLULAR BAND REPEATERS
PROJECT NO.: 8R00131
EQUIPMENT: MICROAMP 50, TPA 850 Repeater
FCC ID.: BCRIGBMAIOC

ATTEN LE@dB
RL i{1. 3dBm lyd B~

CELLFDE PROJECT: 8RO0131
OCCUPIED BANDWIDTH
| B! VOICE AND SAT
] OUTPUT SIGNAL

1 O/P PWR: 113 dbm
DOWNLINK

T l'rl

CEMTER B2l 5BBZMHz SPFAN 188 .8kHz
#RBW 3BBHz UBW 38@Hz SWP Z BBsec
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KTL Ottawa

EQUIPMENT: MICROAMP 50, TPA 850 Repeater
FCC ID; BCR9GBMASOC

FCC PART 22, SUBPARTH

CELLULAR BAND REPEATERS
PROJECT NO.: 8R0013!

NAME OF TEST: Occupied Bandwidth (WB Data)

TESTED BY: Kevin Carr

PARA. NO.: 2.917 (d)

DATE: June 23, 1998

Test Results: Complies.

Test Data: See attached graph(s).
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KTL Ottawa

FCC PART 22, SUBPART H

CELI.ULAR BAND REPEATERS

EQUIPMENT: MICROAMP 50, TPA 850 Repeater
FCC ID: BCRYGBMASOC

PROJECT NO.: 8R00131

¥ATTEN 18dB
RL Z20. @dBm

18d B~

1IDCE[LL

—

y L

CENTER 836. 5BRSMHz

¥RBW 3BBHz

UBW 3B8BHz

SPAN 206 . Yk Hz
SWP 5 Glsec

PROJECT: 8RD0131
OCCUPIED BANDWIDTH
WIDE BAND DATA

O/F PWR: 200 dbm
UPLINK
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KTL Ottawa FCC PART 22, SUBPART H
CELLULAR BAND REPEATERS
PROJECT NO.: 8R0O0131

EQUIPMENT: MICROAMP 50, TPA 850 Repeater
FCC ID: BCRIGBMASOC

¥ATTEN 1RdB

RL -39 @dBm {Ad B/
1DCEILL PROJECT: 8ROD131

0CCUPIED BANDWIDTH
'WIDE BAND DATA
0/P PWR: 20.0 dbm (EUT)
INPUT SIGNAL
UPLINK

R L

1
Il
CENTER B835. SBB5MHz SPAN 2P0 . Ak Hz
#RBW 3P@HZz UBW 3@BHz SWP 5 SBsec
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KTL Ottawa FCC PART 22, SUBPART H
CELLULAR BAND REPEATERS
PROJECT NO.: 8R00131

EQUIPMENT: MICROAMP 50, TPA 850 Repeater
FCCID: BCRIGBMASOC

¥ATTEN BdB

RL -38 7dBm 184 B
JELLF[LD PROJECT: 8RO0131
OCCUPIED BANDWIDTH
WIDE BAND DATA
O/P PWR: 11 4 dhm (EUT)
INPUT SIGNAL
DOWNLINK
1 N
I ]
|
- —t
CENTER 881. 5887MHz SPAN 208 . BkHz
¥RBW 3@0Hz UBW 388Hz SWP © . BBsec
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KTL Ottawa FCC PART 22, SUBPART H

CELLULAR BAND REPEATERS

PROJECT NO.: 8R00131
EQUIPMENT: MICROAMP 50, TPA 850 Repeater

FCCID: BCRYGBMASOC

ATTEN 1@4dB

RL 11 4dBm 10d B~
GELLF{LD PROJECT: 8R0O0131
OCCUPIED BANDWIDTH
WIDE BAND DATA
O/F PWR: 114 dbm
OUTPUT SIGNAL
DOWNLINK
|
)
R
L |1
i !
r Ir q 1l
| LI
CENTER S£1.5@@5MHz SPAN 200 . Bk Hz
¥REW 38BHz JEW 38@Hz SWP § S@sec
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KTL Ottawa

EQUIPMENT: MICROAMP 50, TPA 850 Repeater
FCCID: BCRYGBMASOC

FCCPART 22, SUBPART H

CELLULAR BAND REPEATERS
PROJECT NO.: 8R00131

NAME OF TEST: Occupied Bandwidth (ST)

TESTED BY: Kevin Carr

PARA. NO.: 2.917(d)

DATE: June 23, 1998

Test Results: Complies.

Test Data: See attached graph(s).
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KTL Ottawa FCC PART 22, SUBPART H
CELLULAR BAND REPEATERS
PROJECT NO.: 8R00131

EQUIPMENT: MICROAMP 50, TPA 850 Repeater
FCCID: BCRIGBMASOC

*ATTEN 18dB

RL -28 @dBm 18dB/
FADCERL PROJECT: 8R00131

OC CUPIED BANDWIDTH
ST
O/P PWR: 200 dbm (EUT)
INPUT SIGNAL
UPLINK

=

[ | 1 |
T || T N T T v T | W )
CENTER 236 S@BSMHz SPAM 280 . BkHz
#¥REW 3B8Hz UBW 3P@Hz SWP S GBsec
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KTL Ottawa FCC PART 22, SUBPART H
CELLULAR BAND REPEATERS

PROJECT NO.: 8R00131
EQUIPMENT: MICROAMP 50, TPA 850 Repeater

FCC ID: BCRIGBMASOC

¥ATTEN 10dB

RL z@ BdBm 1Bd B~
IDCELL PROJECT: 8R00131
OCCUPIED BANDWIDTH
ST
O/P PWR: 200 dhm
—— OUTPUT SIGNAL
UPLINK
R
|1y
1 *i 3 1 ‘ i Ih 1
CENTER 836.5802MHz SPAN 2Z0@. OkHz
¥RBW 32P3Hz JBW 239@Hz SWP 5 SHsec
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KTL Ottawa

FCC PART 22, SUBPART H
CELLULAR BAND REPEATERS

EQUIPMENT: MICROAMP 50, TPA 850 Repeater

FCC ID: BCRYGBMASOC

PROJECT NO.: 8R00131

ATTEN 1@dB
RL -38.6dBm

1@4 B~

JELLF[LD

PROJECT: 8R0O0131
OCCUPIED BANDWIDTH
ST

O/P PWR: 115 dbm (EUT)
INPUT SIGNAL
DOWNLINK

¥

CENTER 881. SBB5MHz

¥REW 3D2Hz

UBW 3P8Hz

SPAN ZV@ . Ak Hz
SWP 5. &Bsec
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KTL Ottawa FCC PART 22, SUBPARTH

CELLULAR BAND REPEATERS

PROJECT NO.: §R00131
EQUIPMENT: MICROAMP 50, TPA 850 Repeater

FCCID: BCRIGBMASOC

ATTEN 1@AdJE

RL 11.SdBm 18d B~
CELLFLID PROJECT: §R00131

OCCUPIED BANDWIDTH
ST
O/P PWR: 115 dbm
QUTPUT SIGNAL
DOWNLINK

R

l I l | “ |
CEMTER 581 S285MHz SPAN 200 . Bk Hz
¥RELW 30P8Hz UBW 320Hz SWP 5. BBsec
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KTL Ottawa

EQUIPMENT: MIC ROAMP 50, TPA 850 Repeater
FCCID; BCRIGBMASOC

FCC PART 22, SUBPART H
CELLULAR BAND REPEATERS
PROJECT NO.: 8R00131

NAME OF TEST: Occupied Bandwidth (Digital Mod.)

TESTED BY: Kevin Carr

PARA. NO.. 2.917(¢)

DATE: June 23, 1998

Test Results: Complies.

Test Data: See attached graph(s).
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FCC PART 22, SUBPART H
CELLULAR BAND REPEATERS
PROJECT NO.: §R00131

KTL Ottawa

EQUIPMENT: MICROAMP 50, TPA 850 Repeater
FCCID: BCRIGBMAS0C

¥ATTEN 1@dB

RL -3@. 4dEBm 18d B~
PROJECT: 8R00131
O CCUPIED BANDWIDTH
CDMA
O/P PWR: 21 3 dbm (EUT)
INPUT SIGNAL
' UPLINK
i
R
-{ ML T Illl]
CENTER 836. S@8MHz2 SPAN 5. @@BMHz
¥REW 36k Hz UBW ZBkHz SWF 508. Bms
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KTL Ottawa FCC PART 22, SUBPARTH
CELLULAR BAND REPEATERS
PROJECT NO.: 8R00131
EQUIPMENT: MICROAMP 50, TPA 850 Repeater
FCC ID:_BCRIGBMASOC.

¥ATTEN 1@dB

RL Z@. BdBm 18d B~
PROJECT: 8RO0131

0CCUPIED BANDWIDTH
CDMA
O/F PWR: 213 dbm
OUTPUT SIGINAL
UPLINK

R

hi || iir] LR
‘ T
CEMTER 836. 588MAz SPAN 5. BOEMHz
¥REBW 38kHz UBW 39kHz SWP 58. Oms
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KTL Ottawa FCC PART 22, SUBPART H
CELLULAR BAND REPEATERS
PROJECT NO.: 8R00131
EQUIPMENT: MICROAMP 50, TPA 850 Repeater
FCCID: BCRIGBMASOC

ATTEN 10dB

RL -28. LdBm 1@d B/
PROJECT: 8R0D131
OCCUPIED BANDWIDTH
GSM
O/F PWR: 21 4 dbm (EUT)
INPUT SIGNAL
UPLINK

R

T
CENTER S36. G@8MHz SPAN 2. @PBMHz
#RBW 30k Hz UBW 30k Hz SWP S8 Bms
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KTL Ottawa FCC PART 22, SUBPART H
CELLULAR BAND REPEATERS
PROJECT NO.: 8R00131
EQUIPMENT: MICROAMP 50, TPA 850 Repeater
FCC ID: BCRIGBMASOC

ATTEN 1@dB

RL 2Z21. 4dBm 18d B/
PROJECT: 8RO0131
OCCUPIED BANDWIDTH
GSM
O/FP PWR: 214 dbm
OUTPUT SIGNAL
UPLINK
R
T LI L g B r i
L
CENTER E£36. DRABMHz SPAN 2. BB@AMHz
*¥RBlW 3BPkHz LUBW 3BkHz SWP 5@. Bms
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KTL Ottawa FCC PART 22, SUBPART H
CELLULAR BAND REPEATERS
PROJECT NO.: 8R00131

EQUIPMENT: MICROAMP 50, TPA 850 Repeater
FCCID: BCRYIGBMASOC

*¥ATTEN 10dB

RL —-165.8dBm 18dB~
PROJECT: 8R00131
OCCUPIED BANDWIDTH
h TDMA
il O/P PWR: 209 &m (EUT)
(‘[ I INPUT SIGNAL
J \ UPLINK
R
1 1 hl&l
ki
T I |
i” i
CENMTER 836 2885MHz SPAN 100 . BkHz
¥REW 1. BkHz UBW 1.BkHz SWP 258ms
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KTL Ottawa FCC PART 22, SUBPART H
CELLULAR BAND REPEATERS

PROJECT NO.: 8R00131
EQUIPMENT: MICROAMP 50, TPA 850 Repeater

FCCID: BCRYGBMASOC

¥ATTEN 1@dB

RL Z8 SdEBm 1@dB~/
PROJECT: 8RO0131
1 OCCUPIED BANDWIDTH
TDMA
r O/ PWR: 209 dbm
2‘ OUTPUT SIGNAL
' UPLINK
\
] |
Y n“'(u'h,
i i

CEMTER B83E. ZuB2ZMHz SPAN 123.8kHz
#RBW 1.@kHz UBW 1.8kHz SWP 25Bms
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KTIL. Ottawa

EQUIPMENT: MICROAMP 50, TPA 850 Repeater
FCC ID: BCRYGBMASOC

FCC PART 22, SUBPART H
CELLULAR BAND REPEATERS
PROJECT NO.: 8R00131

¥ATTEN 1@dB
RL —-14.1dBm 183dB~

FROJECT: 8R0O0131
OCCUPIED BANDWIDTH

CDPD

INPUT SIGNAL
O/P PWR: 21 4 (EUT)

b
- =]
E:_

UPLINK

=
™

'I'II ¥

CENTER B3E. 47@5MHz SPAN 188 . BkHz
¥RBW 1. BkHz UBW 1. BAkHz SWP zZ5Ems
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KTL Ottawa

FCC PART 22, SUBPART H

CELLULAR BAND REPEATERS

EQUIPMENT: MICROAMP 50, TPA 850 Repeater
FCC ID: BCRIGBMAS0C

PROJECT NO.: 8R00131

*ATTEN 1@dB
RL 21.4dBm 18d B~

—

PROJECT: 8R00131
OCCUPIED BANDWIDTH
CDPD

OUTPUT SIGNAL

O/F PWR: 214 dbm
UPLINK

CENTER 835. 47@3MHz SPAN 10@.B8kHz
#¥RBW 1.BkHz UBW 1. BkHz SWP Z50ms
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KTL Ottawa FCC PART 22, SUBPART H
CELLULAR BAND REPEATERS

PROJECT NO.: 8R00131
EQUIPMENT: MICROAMP 50, TPA 850 Repeater

FCC ID: BCRYGBMASOC

ATTEN 10dB

RL -38.4dBnm 18dB~/
PROJECT: 8R0OD131
OCCUPIED BANDWIDTH
CDMA
O/P PWR: 116 dbm (EUT)
INPUT SIGNAL

B DOWNLINK
R T
I I] T r| T
CENTER SB1.508MHz SPAN 5. D2@MHz
#¥RBW 1BBkHz UBW 1B@kHz SWP S@. @ms
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KTL Ottawa FCC PART 22, SUBPART H
CELLULAR BAND REPEATERS
PROJECT NO.: 8R00131

EQUIPMENT: MICROAMP 50, TPA 850 Repeater
FCC ID: BCRIGBMAS0C

ATTEN 1BdB

QL 11. 6dBm 1@dB~
PROJECT: 8R0O0131
0OCCUPIED BANDWIDTH
CDMA
O/P PWR: 11.6 dhm
OUTPUT SIGNAL
DOWNLINK
R
I
L
CEMTER 281, 588MHz SPAN 5. 898MHz
*RBW 1P@kHz UBW 1BBkHz SWP 58. Bms
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KTL Ottawa FCC PART 22, SUBPART H
CELLULAR BAND REPEATERS
PROJECT NO.: 8R00131
EQUIPMENT: MICROAMP 50, T. PA 850 Repeater
FCC ID: BCRIGBMASOC

ATTEN 1@dB

RL -38 7dBm 13d B/
PROJECT: 8R00131
0 CCUPIED BANDWIDTH
GSM
O/P PWR: 128 dbm (EUT)
INPUT SIGNAL

| o DOWNLINK
R |
T
1
CENTER 881. 398MHz SPAN 1. @@@MHz
¥RBW 3@k Hz UBW 3@kHz SWP 5@ @ms
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KTL Ottawa FCC PART 22, SUBPART H
CELLULAR BAND REPEATERS

PROJECT NO.: 8R00131
EQUIPMENT: MICROAMP 50, TPA 850 Repeater

FCC ID: BCRIGBMASOC

BTTEN 1@dB

RL 12.BdBm 1@d B~
FROJECT: 8RO0131
OCCUPIED BANDWIDTH
GSM
O/P PWR: 128 dbm
OUTPUT SIGNAL
DOWNLINK
1 I
R
Il '
CENTER 881, 398MHz SPAMN 1. B8BMHz
¥RBW 38k Hz UBW 3BkHz SWF 5@. Bms
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KTL Ottawa FCC PART 22, SUBPART H
CELLULAR BAND REPEATERS
PROJECT NO.: 8R00131

EQUIPMENT: MICROAMP 50, TPA 850 Repeater
FCC ID: BCRIGBMASOC

aTTEM 1@dB
RL —-4@.7dBm 18dB~

PROJECT: 8R00131

—] Q CCUPIED BANDWIDTH
TDMA

1 0/P PWR: 10.0 dbm (EUT)
,r INPUT SIGNAL

_In, ‘H DOWNLINK

Rw' M g LA M,M

L

CENTER BE3.9308MHz SPAN 108 .YkHz
¥RBW 1. BkHz UBW 1. BkHz SWP Z25Bms
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KTL Ottawa FCC PART 22, SUBPART H
CELLULAR BAND REPEATERS
PROJECT NQO.: 8R00131
EQUIPMENT: MICROAMP 50, TPA 850 Repeater
FCC ID: BCRYGBMAS0C

ATTEN 1@dB

RL 1@. @dBm 1Pd B/
PROJECT: $R00131
S| OCCUPIED BANDWIDTH
ol W TDMA
t H O/P PWR: 10.0 dhm
[_ OUTPUT SIGNAL
(' x’\ DOWNLINK

- . .
) hﬂ?ﬁ’ﬁ T
CENTER 883. 93808MHz SPAN 186 . Ak Hz
¥RBW 1. @kHz UBW L. BkHz SWP 25@ms
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KTL Ottawa FCC PART 22, SUBPART H
CELLULAR BAND REPEATERS

PROJECT NO.: 8R00131
EQUIPMENT: MICROAMP 50, TPA 850 Repeater

FCC ID: BCRIGBMASOC

ATTEN 1@dB

RL 12 SdBm 18dB/
PROJECT: SRD0131
" OCCUPIED BANDWIDTH
W CDPD
i r O/P PWR: 125 dbm
i\ OUTPUT SIGNAL
a }L DOWNLINK
I k
1

aul !

1['

CENTER B881.5288MHz

SPAN 188.68kHz
¥RBW 1. BkHz UBW 1. BkHz

SWP Z25@ms
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KTL Ottawa FCC PART 22, SUBPART H
CELLULAR BAND REPEATERS
PROJECT NO.: 8R00131

EQUIPMENT: MICROAMP 50, TPA 850 Repeater
FCCID: BCRIGBMASOC

ATTEM 1@dB

RL -28.5dBm 1@d B/
PROJECT: 8RO0131
il 0CCUPIED BANDWIDTH
CDPD
O/P PWR: 125 dbm (EUT)
] i INPUT SIGNAL
J‘ i —]DOWNLINK
R
[ I 1
— [Ty ]
CENTER 885. 108@MHz SPAN 182 . BkHz
%RBW 1. OkHz UBW 1.BkHz SWP Z5Bms
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KTL Ottawa

FCC PART 22, SUBPART H

CELLULAR BAND REPEATERS
PROJECT NO.: 8R001L31

EQUIPMENT: MICROAMP 50, TPA 850 Repeater

FCC [D: BCRYGBMASOC

Section 5. Spurious Emissions at Antenna Terminals

NAME OF TEST: Spurious Emissions @ Antenna Terminals PARA. NO.: 2.917(¢)

TESTED BY: Kevin Carr

DATE: June 23, 1998

Test Results: Complies.

Test Data:

NAME OF TEST

WORST-CASE SPURIOUS LEVEL(dBm)

0 to 10 GHz spurious (Uplink) -23.17

0 to 10 GHz spurious (Downlink) -19.33

2 - signal intermodulation (Uplink) -13.0
2 - signal intermodulation (Downlink) -13.23
Lower band edge spurious (Uplink) -14.17
Lower band edge spurious (Downlink) -23.0
Upper band edge spurious (Uplink) -20.5
-26.5

Upper band edge spurious (Downlink)
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KTL. Ottawa

FCC PART 22, SUBPART H

CELLULAR BAND REPEATERS

EQUIPMENT: MICROAMP 50, TPA 850 Repeater

FCC ID: BCRIGBMAS0C

PROJECT NO.: 8R00131

¥ATTEN 1@AdB

MKR —23. 17dEBm

PROJECT: 8ROD131
2 CDMA INTERMOD. SPURIOUS

NARROW CH. SPACING

COMB. O/P PWR: 213 dhm
UPLINK

LIMIT: -13 dbm

RL 4B8. BdBm 1adB~ 2. 38GHz
|
R
Ainde ﬁmﬂ‘iMWMﬁ':, srbrase I PR X i T
START BHz STOP 1B. BBGHz

¥RBW 1.8MHz

JEBW 1. 8MHz

SWP ZB@ms
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KTL Ottawa

FCC PART 22, SUBPART H

CELLULAR BAND REPEATERS

EQUIPMENT: MICROAMP 50, TPA 850 Repeater

FCC ID: BCRIGBMASOC

*ATTEN 19OdB
RL 4B. @dBm

MKR —23.B7dBm
1@dB~ 3. 87GH=

PROJECT NO.: 8R0O0L31

PROJECT: 8ROD131

2 CDMA INTERMOD. SPURIOUS
WIDE CH. SPACING

COMB. O/P PWR: 213 dbm
UPLINK

LIMIT: -13 dbm

L —

START BHz
¥RBW 1. BMHz

STOP 10. BAGHZ
UBW 1. @MHz SWP ZBBms
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KTL Ottawa FCC PART 22, SUBPART H

CELLULAR BAND REPEATERS

PROJECT NO.: 8R00131

EQUIPMENT: MICROAMP 50, TPA 850 Repeater
FCCID: _BCRIGBMASOC

#ATTEN 18dB MKR -Z4. B67dBm
FL 30. BdBm 18d B~ S2@AMHz
PROJECT: 8R00131
2 GSM INTERMOD. SPURIOUS
NARROW CH. SPACING
COMB. O/P PWR: 21 4 dhm
UPLINK
o
LINVOT: -13 dvm
: --»-J A
PSR VUSRI WU MO S, A
STRRT BHz STOP 18, BAGHz
#¥RBMW 1 @MHz UBW 1.BMH=z SWP ZEBms
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KTIL Ottawa FCC PART 22, SUBPART H
CELLULAR BAND REPEATERS
PROJECT NO.: 8R00131
EQUIPMENT: MICROAMP 50, TPA 850 Repealer
FCC ID: _BCRIGBMASOC

¥ATTEM 1@AdB MKR —-25. 88dEm
RL. 38 BdBm 13dB~ S3AMHz
PROJECT: 8ROCG131
2 ¢SM INTERMOD. SPURIOUS
WIDE CH. SPACING
COMBE. O/P PWR: 214 dbm
UPLINK
D
LIMVMIT: -13 dbn
R
M,;..EEJ,M NV PN R AP ot e
L
START BHz STOP L0 g8GHz
¥RBW 1. AMHz UBW 1.@MH=z SWP ZP@ms
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KTL Ottawa FCC PART 22, SUBPART H
CELLULAR BAND REPEATERS
PROJECT NO.: 8R00131

EQUIPMENT: MICROAMP 50, TPA 850 Repeater
FCC ID: BCRYGBMASOC

¥ATTEM 1@dB MKR -Z4. 58dBm

RL 3@. 8dBm 18dB/ 2.47GHz
PROJECT: 8R00131
2 TDMA INTERMOD. SPURIOUS
WIDE CH. SPACING
COME. O/P PWR: 209 dhm
UPLINK

I

R

thwi Aheatosthabe s AT s i

START @Hz STOFP 1B 9@GHz

*¥RBW 1 BMHz UBW . BMHz SWP 208ms
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KTL Ottawa FCC PART 22, SUBPART H
CELLULAR BAND REPEATERS

PROJECT NO.: 8R00131
EQUIPMENT: MICROAMP 50, TPA 850 Repeater

FCC ID: BCRIGBMASOC

#¥ATTEN 1BdE MKR —-24.67dBm
RL 28. BdBm 1PdB/ g93@MHz

PROJECT: BRO0131
2 TDMA INTERMOD. SPURIOUS
NARROW CH. SPACING
COMB. O/P PWR: 209 dbm
UPLINK

D
LIMVIT: -13 dbn

R

|

START BHz STOP 1@ BAGHz
#REW 1. @MHz VBW 1. BMHz SWP 20Bms
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KTL Ottawa

FCC PART 22, SUBPART H

CELLULAR BAND REPEATERS

EQUIPMENT: MICROAMP 50, TPA 850 Repeater

FCC ID. BCRIGBMASOC

#¥ATTEN 1BdB
FL 48. 8dBm

MKR —24. 28dBm
12d B/ 3368MHz

PROJECT NO.: 8R00131

PROJECT: 8R0O0131
2 ¢DPD INTERMOD. SPURIOUS

NARROW CH. SPACING

— COMB. O/P PWR: 214 dbm

UPLINK

LIMIT: -13dhm

START OHz
¥RBIW 1 @MHz

STOP 19. 9BGH=z

YBW 1. @BMHz

SWP Zd@Bms
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KTL Ottawa FCC PART 22, SUBPART H
CELLULAR BAND REPEATERS
PROJECT NO.: 8R00131
EQUIPMENT: MICROAMP 50, TPA 850 Repeater
FCCID: BCRIGBMASOC

¥ATTEN LDBdB MKR —-232. 17dBm
RL 48 BdBm ladBr 938MHz
PROJECT: 8R0O0131
2 CDPD INTERMOD. SPURIOUS
WIDE CH. SPACING
COMB. G/P PWR: 21 4 dbm
UPLINE
b
4 LIMIT: -13 dbmn
R T Lok PR PPN S ctitd ool ey
START @Hz STOP 18. 8BGH=z
#¥REBl 1 AMHz UBW 1. 8MHz SWP Z2B@ms

Page 59 of 123



KTL Ottawa FCC PART 22, SUBPARTH
CELLULAR BAND REPEATERS
PROJECT NO.: 8R0O0131
EQUIPMENT: MICROAMP 50, TPA 850 Repeater
FCC ID: BCRIGBMASOC

ARTTEN 1@dEB MKR —27.67dBm
RL 38. ddBm 18dB~ S50MHz

PROJECT: 8R00131

2 C'W INTERMOD. SPURIOQUS
NARROW CH. SPACING
COMBINED O/P PWR: 21 5 dBm
UPLINK

LIMIT: -13 dBm

:jm“mwﬂw. e MWMMW

START @H=z STOP (8. BBGHz
¥RBW 1 BMHz UBW 1. BMHz SUP ZBPms
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KTL Ottawa FCC PART 22, SUBPART H
CELLULAR BAND REPEATERS
PROJECT NO.: 8R00131
EQUIPMENT: MICROAMP 50, TPA 850 Repeater
FCC ID: BCRYGBMASGC

ATTEN 10dB MKR —-27.83dBm
RL 38 BdBm 18d B~ S5UMH=z
PROJECT: 8R0G131
2 CW INTERMOD. SFURIOUS
WIDE CH. SPACING
COMEINED O/F PWR: 21 5 dBm
UPLINK
D
LIMIT: -13 dBm
R
e M’L ' me_- bl
START 9Hz STOP 1@, BBGH=z
#¥RBW 1. 3MHz UBW 1. @AMHz SWP Z28@ms
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KTL Ottawa FCC PART 22, SUBPART H
CELLULAR BAND REPEATERS
PROJECT NO.: 8R00131
EQUIPMENT: MICROAMP 50, TPA 850 Repeater
FCCID: BCRYGBMAS0C

ATTEN 18dE MKR —19. 33dEm
FL 4@. ABcdBm 18dB~ Z2.B3GHz
PROJECT: BROD131
2 CDMA INTERMOD, SPURIOUS
NARROW CH, SPACING
COMB. O0/P PWR: 116 dm
DOWNLINK
]
R LIMIT: -13 dbm
L4
MHM%%%L ~ PLMMMM
START 49Hz STOP 18. 82GH=z
¥RBW 1. @MHz UBMW 1. BMHz SWP ZBBms
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KTL Ottawa FCC PART 22, SUBPART H
CELLULAR BAND REPEATERS
PROJECT NO.: 8R00131
EQUIPMENT: MICROAMP 50, TPA 850 Repeater
FCC ID: BCRIGBMAS0C

ATTEM LBPdB MKR —19 83dBm
RL 4@. @dBm 1Ad B/ 3. 73GHz
PROJECT: SRO0131
2 CDMA INTERMOD.
PRODUCTS
WIDE CH. SPACING
COMB. O/P PWR: 11.6 dbm
D DOWNLINK
R LIMIT: -13 dbm
1]
s d -MM\L’W—% T -mmwm
START @Hz STCP 10 BEGHz
¥RBW 1 AMHz UBW 1. BMHz SWE 20@ms
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KTL Ottawa FCC PART 22, SUBPART H
CELLULAR BAND REPEATERS
PROJECT NO.: 8R0O0131

EQUIPMENT: MICROAMP 50, TPA 850 Repeater
FCCID: BCRIGBMASOC

ATTEN 1@dB MKR —21.33dBm

RL 38. 8@dBm 18d B~ 3. 73GHz
PROJECT: 8R0O0131
2 GSM INTERMOD. SPURIOUS
COMBEB. O/P PWR: 128 dbvm
NARROW CH. 5PACING
DOWNLINK

D
LIMIT: -13 dbmn

® 8

i vt ,ﬂmwwwwwmww

STRRT BHz STOP 18. 88GHz
¥RBW 1. BMH=z UBW 1. BMH=z SWP Z@@ms
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KTL Ottawa FCC PART 22, SUBPARTH
CELLULAR BAND REPEATERS

PROJECT NO.: 8R0013]
EQUIPMENT: MICROAMP 50, TPA 850 Repeater

FCCID: BCRIGBMASOC

ATTEN 1BdB MKR =21 33dBm
RL 30. BdBm 18d B~ 3. 73GHz
PROJECT: 8RD0131
2 GSM INTERMOD. SPURIOUS
WIDE CH. SPACING
COMB. O/FP PWR: 112 dhm
DOWNLINK
D
LIMIT; -13 dbm
R
bty rtnnd I cha TSR P I oy e L
START BH:z STOF 18 BBGHz
¥RBW 1. 8MH=z UBW 1. 8MHz SWP Z@8ms
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KTL Ottawa FCC PART 22, SUBPARTH
CELLULAR BAND REPEATERS
PROJECT NO.: 8R00131
EQUIPMENT: MICROAMP 50, TPA 850 Repeater
FCC ID: BCRYGBMASOC

ATTEN 1@dB MKR —-2B 63dBm
RL 38. 2dEBEm 18d B~ 3. 73GHz
PROJECT: 8R00131
2 TDMA INTERMOD. SPURIOUS
NARROW CH. SPACING
COMB. O/P PWR: 10.] dbm
DOWINLINK
D
LIMIT: -13 dbm
R o
iboriell TIPS . J-r -‘%Mw daash oty

START BHz STOP 1B, BEAGHz

¥RBW 1| BMHz UBW 1.@MHz SWP Z@Bms
—-37. AdBm-Hz
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KTI. Ottawa FCC PART 22, SUBPARTH
CELLULAR BAND REPEATERS
PROJECT NO.: 8R00131
EQUIPMENT: MICROAMP 50, TPA 850 Repeater
FCCID: BCRIGBMASOC

ATTEMN 18dB MKR —ZB. 17dBm
RL 320. AdBm 189d B~ 3. 73GHz
PROJECT: 8RO0131
2 TDMA INTERMOD. SPURIOUS
WIDE CH. SPACING
COMB. O/P PWR: 8.6 dhm
DOWNLINK
)]
LIMIT: -13 dbm
]
R ,‘WJMMMWLMWWM Ao etntad

STRRT dHz STOP 18. 8BGHz
¥RBW 1. 8MHz UBW 1. @MHz SWP ZB@ms
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KTL Ottawa

FCC PART 22, SUBPART H

CELLULAR BAND REPEATERS

LEQUIPMENT: MICROAMP 50, TPA 850 Repeater
FCCID: BCRYGBMASOC

PROJECT NO.: 8R00131

ATTEN 1@dB MKR —21. 17dBm
RL 38 B8dBm lBdB~ 3. 73GHz=
D
o -
WM-J#HMM g by W ey (i cnae
START @H=z STOP 18. BBGHz
¥RBW 1. @MHz UBW 1. BMHz SWP ZB0@ms

PROJECT: 8RO0131

2 CDPD INTERMOD. SPURIOUS
NARROW CH. SPACING
COMB. O/P PWR: 125 dvm
DOWNLINK

LIMOT: -13 dhmn
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KTI. Ottawa FCC PART 22, SUBPARTH

CELLULAR BAND REPEATERS

PROJECT NO.: 8R00131
EQUIPMENT: MICROAMP 50, TPA 850 Repeater

FCC ID: BCRIGBMASOC

ATTEN 1B8dB MR —2z8. 83dBm
RL 38. BdBm 1AdB~ 3. 73GHz
PROJECT: 8ROB131
2 ¢DPD INTERMOD. SPURIOUS
WIDE CH. SPACING
COMB. O/P PWR: 125 dhm
DOWNLINK
il
LIMIT: -13 dbm
e o
P e l-..-..*J YOO G TN e
STRRT @H=z STOP 1B. 9RGHz
¥FBMW 1 BMHz UBIW 1.@MHz SWP Z8Ems
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KTL Ottawa FCC PART 22, SUBPART H
CELLULAR BAND REPEATERS
PROJECT NO.: 8R00131
EQUIPMENT: MICROAMP 50, TPA 850 Repeater
FCCID: BCRIGBMASOC

ATTEN 12dB MKR —z24 BOdBm
RL 38 BdBm 1@d B~ 2.B5GHz
PROJECT: 8RO0131
2 CW INTERMOD. SPURICUS
NARROW CH. SPACING
COMBINED O/P PWR: 13.1 dBm
DOWNLINK
D
LIMIT: -13 dBm
R
M‘J‘kaw\ﬂk Pﬂfh__:.; ;._‘:J - MWM
STRRT BHz STOP 189, 0BGHz
*EBW 1 BMHz UBW 1. @mMHz SWP ZBBms
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KTL Ottawa

FCC PART 22, SUBPART H
CELLULAR BAND REPEATERS

EQUIPMENT: MICROAMP 50, TPA 850 Repeater

FCC ID;: BCRIGBMASOC

PROJECT NO.: 8R00131

ATTEN 16dB

MKR —-ZZ.33dBm

RL 28. @8dBm 1BdB~ 2. 67GHz
|}
R

ol e~ *ﬁuw.n—»l-}n» .‘."a P et Lt Nl
START @Hz STOP 19. BBGH=z
¥REW 1 BMHz UBW 1.@MHz SWP zZB@dms

PROJECT: §RO0131

2 CH. INTERMOD. SPURIOUS
WIDE CH. SPACING
COMBINED O/F PWR: 13.]1 dBm
DOWNLINK

LIMIT: -13 dBm

Page 71 of 123



KTL Ottawa FCC PART 22, SUBPART H
CELLULAR BAND REPEATERS
PROJECT NO.: 8R00131
EQUIPMENT: MICROAMP 50, TPA 850 Repeater
FCC ID: BCRYGBMASOC

¥ATTEN 10dB MKR -13 33dBm
RL 4@. BdBm 18d B/ 825 . BEMHz
arh| clk splikes PROJECT: 8RO0131

2 CDMA INTERMOD.
PRODUCTS
NARROW CH. SPACING
COMB. O/F PWR: 213 dbm
UPLINK

R ! 1 LIMIT: -13 dhm

START ©24. 0BMHz STOP 949 @@MHz

#RBUW 1.0MHz UBW 1.BMHz SWP S@. Ams
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KTL Ottawa FCC PART 22, SUBPART H
CELLULAR BAND REPEATERS
PROJECT NO.: 8R00131
EQUIPMENT: MICROAMP 50, TPA 850 Repeater
FCCID: BCRIGBMASOC

¥ATTEN 1@dB MKR ~45. 57dBm
RL 4@. @dBm 1A B~ 823 . 4ZMHz
t 2 CDMA INTERMOD.
caril. l.faka.;e PRODUCTS
WIDE CH. SPACING
\ ’ COMB. O/P PWR: 213 dbm
\ I UPLINK
R t LIMIT: -12 dbmn
I 1 | H
CENTER 836. SAMHz SFAN S5@. BEMHz
¥RBW 1 @MHzZ UBW 1 BMHz SWP 58 Bms
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KTL Ottawa FCC PART 22, SUBPART H
CELLULAR BAND REPEATERS

PROJECT NO.: 8R00131
EQUIPMENT: MICROAMP 50, TPA 850 Repeater

FCCID: BCRIGBMASOC

*¥ATTEN 10dB MKR —13 9adBm
RL 3@ BdBm 12dB/ 827 48MHz
PROJECT: 8R00131
2 GSM INTERMOD. PRODUCTS
s /TN NARROW CH. SPACING
N COMB. 0/FP PWR: 21 4 dhm
VAR UPLINK
’ RNV
4
r i T 1 LIMIT: -13 dbm
. / \ =N
./ ot | Ml
START B823.88MHz STOP 849 . BBMHz
¥REW 1 @MHz UBW 1 BMHz SWP 5@ Bms
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KTL Ottawa FCC PART 22, SUBPART H
CELLULAR BAND REPEATERS
PROJECT NO.: 8R00131
EQUIPMENT: MICROAMP 50, TPA 850 Repeater
FCCID: BCRYGBMASOC

¥ATTEN 10@dB MKR -2 1. @3dBm
RL 3@. @dBm 12dB/ 8839 3MHz
PROJECT: 8R00131
2 GSM INTERMOD. PRODUCTS
i \ WIDE CH. SPACING
J COMB. O/P PWR: 21.4 dhm
\ \ UPLINK
i i
!‘ f 11 LIMIT: -13 &m

CENTER B836. 5MHz SPAM 180 . BMH=z
¥REW 1 @MHz VEBW 1. 8MHz SWP 58. Bms
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KTL Ottawa FCC PART 22, SUBPART H
CELLULAR BAND REPEATERS
PROJECT NO.: 8R00131
EQUIPMENT: MICROAMP 50, TPA 850 Repeater
FCCID: BCRIGBMASOC

¥ATTEN 10dB MKR —-13. 33dBm
RL 38. BdBm 1@dB~ 826.67MHz

PROJECT: 8R0O0131
2 TDMA INTERMOD.

PRODUCTS
/_\ Ir\ NARROW CH. SPACING
/ \ / \ COMB. O/P PWR: 209 &

D \ /' y UPLINK
/ \ / \l ,-A\ LIMIT: -13 dhm

START 824 BBMHz STOP 849 . PBMHz
¥RBW 1. 8MHz UBW 1.BMHz SWPF 50. Bms
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KTL Ottawa FCC PART 22, SUBPARTH
CELLULAR BAND REPEATERS
PROJECT NO.: 8R0O0131

EQUIPMENT: MICROAMP 50, TPA 850 Repeater
FCC ID: BCRYGBMASOC

¥ATTEN 10dE MKR —16 B@dBm
RL 30 BdBm 1Bd B/ 916 E7MHz
PROJECT: 8R0D131
2 TDMA INTERMOD.
/\ /\ PRODUCTS
WIDE CH. SPACING
f \ / \ COMB. O/P PWR: 209 dbm
D / \ \ UPLINK
LIMIT: 13 dbm

L
e, |

CENTER B839. 28MHz SPAM 5@ 2dMHz
¥REW 1 BMHz UBW 1. BMHz SWP 5B. Bms
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KTL Ottawa FCC PART 22, SUBPART H
CELLULAR BAND REPEATERS
PROJECT NO.: 8R00131
EQUIPMENT: MICROAMP 50, TPA4 850 Repeater
FCCID: BCRIGBMAIOC

*¥ATTEN 10dE MKR —13. 13dBm
RL 42 2dBm 1BdB/ 828 42MHz
PROJECT: 8R00131
2 CDPD INTERMOD.
PRODUCTS
NARROW CH. SPACING
/N /I\ COMB. O/P PWR: 214 dbm

i AN VAR R

=4 A \\I ! LIMIT: -13 dhan
SN/ NEaN
umt iyl \-J \‘/ \"-W\J,f\-l.a
START B2Z4. BdrMHz STOP B49. 8BMHz
¥RFBW 1. @MHz UBW 1. BMHz SWFP S6@. Bms
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KTL Ottawa FCC PART 22, SUBPART H
CELLULAR BAND REPEATERS
PROJECT NO.: 8R00131
EQUIPMENT: MICROAMP 50, TPA 850 Repeater
FCCID: BCRIGBMAS0C

¥ATTEN 1@dB MKR —19. B@dBm
RL 42 BdEBEm 1@dB~ 806 . SMHz
PROJECT: 8R0O01 31
2 CDPD INTERMOD.
PRODUCTS
WIDE CH. SPACING
i fi COMB. O/P PWR: 214 dhm
b H H UPLINK
= E i f 1 LIMVIT: -13 dbm
L 4
e \umL-JMUJ LMMJ L__;.. PSRN IOS U PYerT

CENTER B3E.SMHz SPAN 108 . AMHz
¥RBW 1. @MHz UBW 1. BMHz SWP 58. dms
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KTL Ottawa FCC PART 22, SUBPARTH
CELLULAR BAND REPEATERS
PROJECT NO.: 8R00131
EQUIPMENT: MICROAMP 50, TPA 850 Repeater
FCC ID: BCRYGBMASOC

ATTEN 1@dB MKR -14 S@dBm
RL 3@ 9dBm 18dB/ 826 42MHz
PROJECT: 8R00131
2 CW. INTERMOD. PRODUCTS
N\ NARROW CH. SPACING
COMBINED O/P PWR: 21 5 dBm
/ \ / UPLINK
i f N/
Fi ] Fil L1
LIMIT: -13 dbm
) N / NIV \ M\
[N V/ NIARN
L S ey ™
STRRT 824 Q@MHz STOP 849 ©BMHz
¥RBW 1. @MHz UBW 1.BMHz SWP 5@. dms
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KTL Ottawa FCC PART 22, SUBPART H
CELLULAR BAND REPEATERS
PROJECT NO.: 8R00131
EQUIPMENT: MICROAMP 50, TPA 850 Repeater
FCC ID: BCRIGBMASOC

ATTEN 19dB MKR —-21.98dBm
RL 38@. BdBm igdB~ 813. 7E5MHz
PROJECT: 8R00131
2 CW INTERMOD. PRODUCTS
N n WIDE CH. SPACING
C OMBINED O/ PWR: 215 dBm
/3 B UPLINK
i [ /
] I \
1 i LIMIT: -13 dBm
A N A
)
P . LV LYPmvs SRR SO
CEMTER B3E6.58MHz SPAN S5A@. 8@MHz
#RBW 1 &MHz UBW 1. 8MHz SWP 58. Bms
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KTL Ottawa FCC PART 22, SUBPART H
CELLULAR BAND REPEATERS
PROJECT NO.: 8R00131
EQUIPMENT: MICROAMP 50, TPA 850 Repeater
FCCID: BCRIGBMASOC

ATTEMN 1@dB MKR —13. Z3dEBm
RL 4@. 5dHBm 18d B~ B75 . 9Z2MH=z

PROJECT: SRO0131
_ 2 CDMA INTERMOD.
arh| clk splikes PRODUCTS

A NARROW CH. SPACING
COMB. O/P PWR: 11 6 dhm
DOWNLINK
R P O ‘\f LIMIT: -13 dbm

1t

START S69.9BMH=z STOP 8394 . ABMH=z
¥REW 1 @rHz UBW 1 @MHz SWP 50. Bms
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KTL Ottawa FCC PART 22, SUBPART H
CELLULAR BAND REPEATERS
PROJECT NO.: 8R00131
EQUIPMENT: MICROAMP 50, TPA 850 Repeater
FCC LD BCRIGBMASOC

ATTEN LBdB MKR -16. 33dEm
RL 4@ OdBm 18dB~ 872 33MHz
PROJECT: 8RO0131
- 2 CDMA INTERMOD.
ari: C1k spikes PRODUCTS
WIDE CH. SPACING
l COMB. 0/P PWR: 11.6 &m
DOWNLINK
R = LIMIT; -13 dbm

CENTER 881 S5@MH=z SPAN 50. BarMHz
*¥RBW 1. BMH=z LUBW 1.8MH=z SWRF 50. Bms
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FCC PART 22, SUBPART H
CELLULAR BAND REPEATERS
PROJECT NO.: 8R00131

KTL Ottawa

EQUIPMENT: MICROAMP 50, TPA 830 Repeater
FCCID: BCRIGBMAS0C

ATTEN 1AdB MKR —19 5@dBm

RL 323. 9dBm 184 B~/ 889 B4MHz
PROJECT: 8R0O0131
2 GSM INTERMOD. PRODUCTS
NARROW CH SPACING
COMB. O/F PWR: 128 dhm

/ 7T\ DOWNLINK
’ JARNVAR
/ ‘\ /,’ ‘,\ LIMIT: -13 dbm
W \
START 8E9. B@MHz STOP 3894 BEMHz
%RBW 1 @MHz UBW 1. BMHz SWP SA Bms
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KTL Ottawa FCC PART 22, SUBPART H
CELLULAR BAND REPEATERS
PROJECT NO.: 8R00131
EQUIPMENT: MICROAMP 50, TPA 850 Repeater
FCC ID: BCRIGBMASOC

ATTEN L1@dB MKR -24 83dBm
RL 3@ @dBm 18d B/ @3 7MHz
| PROJECT: 8R0O0131
2 GSM INTERMOD, PRODUCTS
COMB. O/FP PWR: 112 dhm
WIDE CH. SPACING
f A DOWNLINK
’ VLN
IL !' ‘1 LIMIT: -13 dbm

L
CENTER 881.5MHz SPAM 1900 . @MHz
¥RBW 1 BMHz LUBW 1. B8MH=z SWP 5@ Bms
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KTL Ottawa FCC PART 22, SUBPART H
CELLULAR BAND REPEATERS
PROJECT NO.: 8R00131

EQUIPMENT: MI CROAMP 50, TPA 850 Repeater

FCC ID. BCRIGBMASOC

ATTEN 1@dB MKR —-Z@. 88dHm
RL 38 2dBm L1@d B/ 889 . 13MHz
PROJECT: 8R08131
2 TDMA INTERMOD.
PRODUCTS
NARROW CH. SPACING
/\ / COMB. O/P PWR: 10.1 dhm
b / \ / \ DOWNLINK
/’ - /’ ‘\ LIMIT: -13 dhm
= h
START BB9. BBMHz STOP 894 .@BMHz
#RBW 1| BMHz UBW 1. BMHz SWP S@. Bms
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KTL Ottawa

FCC PART 22, SUBPARTH
CELLULAR BAND REPEATERS

EQUIPMENT: MICROA MP 30, TPA 85() Repeater

PROJECT NO.: 8R00131

FCC ID: BCRIGBMASOC

MKR —~25. B83dBm

ATTEN 1@dH
Rl 3@. @dBm 194 B~

912 3MHz

PRO.JECT: 8R00131

2 TDMA INTERMOD.
PRODUCTS

WIDE CH. SPACING
COMB. O/F PWR: 8.6 dbm
DOWNLINK

LIMVIT: -13 dhm

CENTER 881.5MHz
#¥RBW 1 BMHz UBW 1.@8MHz

SPAN 190 . BMHz
SWP 58. dms
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KTL Ottawa FCC PART 22, SUBPARTH
CELLULAR BAND REPEATERS
PROJECT NO.: 8R00131

EQUIPMENT: MICROAMP 50, TPA 850 Repeater
FCCID: BCRIGBMASOC

ATTEN 1@dB MKR —19 17dBEm

RL 3@ BdBm 1@d B/ 89Q . 42MHz
PROJECT: 8RO0131
2 CDPD INTERMOD.
PRODUCTS
NARROW CH. SPACING

/\ /\ COMB. O/F PWR: 125 dbm
A
I / \ / \ DOWNLINK
/’ ‘\ /J LIMIT: -13 dbm
k!

R . W# \‘/ \‘-m/ \w

STRRT S69.88MHZ STOP 894. B@MHz

¥RBW 1. BMHz UBW 1.@MHz SWP 58 Bms
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KTL Ottawa FCC PART 22, SUBPART H
CELLULAR BAND REPEATERS
PROJECT NO.: 8R00131

EQUIPMENT: MICROAMP 50, TPA 850 Repeater

FCC ID: BCRIGBMASOC

ATTEM 1@dB MKR —-26 B@dBm
FL 38. AdBm 18dB~ a51 . 5MHz

| PROJECT: S8RD0131

2 CDPD INTERMOD.
PRODUCTS

WIDE CH. SPACING
COMB. O/P PWR: 106 dhm
\ DOWNLINK

L1

LIMVIT: -13 dbm

S
)

! a
: o e iy gl LAT—.L) \H.aw,du-uj I\W-Www

P I B |
CENTER 581 SMHz SPAMN L@@ . BMHzZ
¥RBW 1 AMHz UBW 1. @MHz SWP S8 Bms
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KTL Ottawa FCC PART 22, SUBPART H
CELLULAR BAND REPEATERS

PROJECT NO.: 8R00131
EQUIPMENT: MICROAMP 50, TPA 850 Repeater
FCCID: BCRIGBMASOC

ATTEN 1@dE MKR ~-13. B@dEm
RL 3@ @dBm imdEs B9l 42MHz
PROJECT: 8RO0131
2 CW. INTERMOD. PRODUCTS
NARROW CH. SPACING
COMBINED O/P PWR: 13.1 dBm
/-\ ™\ DOWNLINK
’ LA
7 7 ‘\ /f /‘ LIMIT: -13 dBm
AR \/ NIVAR
—a Wor? b 7 =
START B63. BOMHz STOP 894 . B@MHz
#¥RBUW 1 BMHz UBW 1.@MHz SWP 50, Bms
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KTL Ottawa

FCC PART 22, SUBPART H
CELLULAR BAND REPEATERS

EQUIPMENT: MICROAMP 50, TPA 8350 Repeater

FCCID: BCRYGBMAS0C

PROJECT NO.: 8R00131

ATTEMN 1@dB
RL =28 BdBm

MKR —-13. 33dBm
18dB~ 899 . Z5MHz

P
e ]
!
"]

A

PROJECT: 8R00131

2 CW INTERMOD. PRODUCTS
WIDE CH. SPACING
COMBINED O/F PYWR: 13.1 dBm
DOWNLINK

LIMIT: -13 dBm

CENTER 881 58MHz SPAN 50. 98MHz

¥FBW 1. BMHz

UEW 1. @MHz SWP SB. EBms
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KTL Ottawa FCC PART 22, SUBPART H
CELLULAR BAND REPEATERS
PROJECT NO.: 8R00131

EQUIPMENT: MICROAMP 50, TPA 850 Repeater
FCC ID: BCRYGBMAS0OC

¥ATTEN 1W@dB MKR —14. L7dBm

RL 40 AdEm 18d B~ 823 . 988MH=z
PROJECT: 8RI0131
LOWER BAND EDGE
CDMA
UPLINK

by
R + A L o LIMIT: -13 dbm
4
CENTER 824. BBE2MHz SPAMN 2 9BBMHz
¥RBW 3BkHz UBW 3B8kHz SWFP 58. Bms
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KTL Ottawa FCC PART 22, SUBPART H
CELLULAR BAND REPEATERS

PROJECT NO.: 8R00131
EQUIPMENT: MICROAMP 50, TPA 850 Repeater

FCCID: BCRYGBMASOC

¥ATTEN 10dB MKR —Z24. 5BdBm
FL 328. 8dBm 18d B~ 823 . 962MHz
PROJECT: 8RO0131
GSM, LOWER BAND EDGE
UPLINK
— i LIMIT: -13 dhm
Q ‘"
T
)}
UAHL T
U
CENTER 824.288rMHz SPAM 1. BBaMHz
#RBW 3 BkHz UBW 3.8kHz SWP Z8Bms
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KTL Ottawa FCC PART 22, SUBPART H
CELLULAR BAND REPEATERS
PROJECT NO.: 8R00131

EQUIPMENT: MICROAMP 50, TPA 850 Repeater
FCCID: BCRYIGBMASOC

¥ATTEMN 1B@dB MKR —-32. 3@dBm
RL 4@. 2dBm 1@AdB~ 823 9817MHz
PROJECT: 8ROD131
TDMA, LOWER BAND EDGE
UPLINK
AR
f{ I
[ ]
R {' LIMIT: -13 dbm
I
I’ T
l'r |' '
CENTER 824. B@b8MHz SPAN Z@e . BkHz
¥RBW 3. BkHz UB 2. 8kHz SWP B7. BAm=
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KTL Ottawa FCC PART 22, SUBPART H
CELLULAR BAND REPEATERS
PROJECT NO.: 8R00131
EQUIPMENT: MICROAMP 50, TPA 850 Repeater
FCC ID: BCRYGBMASOC

#ATTEM 1@dB MKR —45. 5@dBm
RL 40 BdBm 18dB/ 823 . 985@MHz
PROJECT: §R0O0131
LOWER BAND EDGE
CDFD
UPLINK
1
I1 k
R ; ? LIMIT: -12 dbm
T {\

CENTER B24. BBBEMHz SPAN ZE8 . BkHz
¥RBW 3.08kHz UEW 3. AkHz SWP 57. Oms
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KTL Ottawa FCC PART 22, SUBPART H
CELLULAR BAND REPEATERS
PROJECT NO.: 8R0O0131
EQUIPMENT: MICROAMP 50, TPA 850 Repeater
FCCID: BCRYGBMAS0C

ATTEM 19dB

FL 48 BdEm 12dB~/
PROJECT: 8RO0131
CDMA
LOWER BAND EDGE
DOWNLINK
R LIMIT: -13 dbm
I |
CENTER 889 0@E@MHz SPAN Z . B@0MHz
¥RBUW 38k Hz UBW 38k Hz SWE 5@ Ams
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KTL Ottawa FCC PART 22, SUBPARTH
CELLULAR BAND REPEATERS
PROJECT NO.: 8R00131
EQUIPMENT: MICROAMP 50, T7PA 850 Repeater
FCC [D: BCRYGBMASOC

ATTEMN 1@dB

RL 38 @dBm 18d B~
PROJECT: 8R00131
LOWER BAND EDGE
GSM
DOWNLINK
LIMIT: -13 dbm
= | bl
| T
|||
CENTER 8B9 BEAMHZ SPAN 1. ABAMHz
¥RPBW 3PkHz UBLW 3@k Hz SWP 5@. Bms
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FCC PART 22, SUBPART H
CELLULAR BAND REPEATERS
PROJECT NO.: 8R00131

KTL Ottawa

EQUIPMENT: MI CROAMP 50, TPA 850 Repeater
FCC ID: BCRIGBMASOC

ATTEN 18dB MKR —-48 33dBm
RL z@. @dBm 18d B/ 265 9893MHz
PROJECT: 8RO0131
TDMA
LOWER BANDEDGE
DOWNLINK
$ﬂ It
I [ LIRIT: -13 dbm

CENTER £63. 88pBMHz SPAN ZB0@. dkHz
#¥RBW 3 BkHz UBW 3.8dkHz SWP B7. Bm=
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KTL Ottawa FCC PART 22, SUBPART H
CELLULAR BAND REPEATERS
PROJECT NO.: 8R00131
FQUIPMENT: MICROAMP 50, TP4 850 Repeater
FCCID: BCRYGBMASOC

ATTEN LBdB MKR —48. 17dBm
RL 3@ BdEBEm 14d B~ BES. 9927 MH=z
PROJECT: 8R00131
LOWER BANDEDGE
CDPD
DOWNLINK
Nl II
ﬁ LIMIT: -13 dbm

: ﬂﬂfw
I

L Lk W

CENTER B26S. BBBBMH=z sPAMN 228 . BkHz
¥RBW 2. BkHz UBW 3. BkHz SWP &7 Bms
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KTL Ottawa FCC PART 22, SUBPART H
CELLULAR BAND REPEATERS

PROJECT NO.: 8R00131
EQUIPMENT: MICROAMP 50, TPA 850 Repeater

FCC ID: BCRYGBMASOC

#¥ATTEN 1@dB MKR —-28.58dBm
RL 4@ BdEBEm 1@dB~ 849 BB 7MHz
PROJECT: 8R00G131
UPPER BAIND EDGE
CDMA
UPLINK
(1
F 1 . e LIMIT: -13 dhm
T
T
CEMTER £549. BB@MHz SPAN Z. @0eMHz
¥RBW 3Bk Hz LUBW 30kHz SWF 58. 8m=
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KTL Ottawa FCC PART 22, SUBPART H
CELLULAR BAND REPEATERS
PROJECT NO.: 8R00131
EQUIPMENT: MICROAMP 50, TPA 850 Repeater
FCC ID: BCRIGBMAS0C

*¥ATTEN 13dB MKR -25. 67dBm
RL 39 B8dBm i@dB/ 849 038MHz
PROJECT: SR00131
- GSM, UPPER BAND EDGE
UPLINK
- ] LIMIT: -13 dbm
R 1“

I l

1

CENTER 84%. 00@MHz SPAN L. BEBMHZ
#RBW 3. BkHz LUBW 3.8kHz SWP ZB8Wms
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KTL Ottawa FCC PART 22, SUBPARTH
CELLULAR BAND REPEATERS
PROJECT NO.: 8R00131

EQUIPMENT: MICROAMP 50, TPA 850 Repeater
FCCID: BCRYGBMASOC

#ATTEN 10dB MER -27 38dBm
RL 4@. ZdBm 1@8dB~r 849 @A77 MHz
PROJECT: SROD131
TDMA, UPPER BAND EDGE
UPLINK
Fihh“
Jj i
=] ﬂ[ i LIVIOT: -13 dbmn
f
M’ AL
I T T
L
CENTER 849 BBB@MHz SPAN ZBQ. Bk Hz
#¥RBW 3. BkHz UBW 3. BkHz SWP B7. dms
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KTL Ottawa FCC PART 22, SUBPART H
CELLULAR BAND REPEATERS
PROJECT NO.: 8R00131
EQUIPMENT: MICROAMP 50, TPA 850 Repeater
FCCID: BCRIGBMASOC

¥ATTEN 18dB MKR —43. E7dBm
RL 4@. AdBm l@2dB~ 849 . B2B7MHz
PRO.JECT: 8RO0131
UPPER BAND EDGE
CDFPD
i\h UPLINK
i
= I L 7Y LIMIT; -13 dbm

!n
i SEa

CENTER 849 gudaMHz SPAN ZEB . BkHz
¥RBMW 3 BAkHz UBW 3 BkHz SWP B7. 8ms
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KTL Ottawa FCC PART 22, SUBPARTH
CELLULAR BAND REPEATERS
PROJECT NO.: 8R00131
EQUIPMENT: MICROAMP 50, TPA 850 Repeater
FCC ID: BCRYGBMASOC

¥ATTEN 18dB MKR -38. 6¥dBm
FL 3©. BcdBm 19d B~ 294  ABPMHz
PROJECT: BROD131
CDMA
UPPER BAND EDGE
DOWNLINK
LIMIT: -13 dhm
[ T l
T
CENTER B894. BE@MH=z SPAN Z.B888MHz
*#*RBW 3Bk Hz LUBW 3B8kHz SWP 50. Bms
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KTI1. Ottawa FCC PART 22, SUBPART H
CELLULAR BAND REPEATERS
PROJECT NO.: 8R00131

EQUIPMENT: MICROAMP 50, TPA 850 Repeater
FCC ID: BCRIGBMASOC

ATTEN 1@dB MKR —26.58dBm
RL 2. B8dBm 18dB~r 894 @B7MHz
PROJECT: 8R0O0131
G5M
UPPER BAND EDGE
DOWNLINK
LIMIT: -13 dhm
R 1
1
¥
T
CEMTER B894. B28MHz SPAN 1. @BBMHZz
¥RBW 3Bk Hz UBW 3BkHz SWF 50@. Bms
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KTL Ottawa FCC PART 22, SUBPART H
CELLULAR BAND REPEATERS
PROJECT NO.: 8R00131

EQUIPMENT: MICROAMP 50, TPA 850 Repeater
FCC ID: BCRIGBMASOC

ATTEN 1@dB MKR -4B. 17dBm
RL 2@ B@dBm 1@d B~ 894 @1 10MHz
PROJECT: 8RO0131
UPPER BANDEDGE
TDMA
*lvl‘ln DOWNLINK
J'.' {{l LIMIT: -13 dbm

M. 1 'Y" b “r

CEMTER 894. BBBYMHz SPAN 298 . BkHz
¥REBW 3. BkHz LBW 3. BkHz SWP B7. @ms
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KTL Ottawa FCC PART 22, SUBPART H
CELLULAR BAND REPEATERS

PROJECT NO.: 8R00131
EQUIPMENT: MICROAMP 50, TPA 850 Repeater

FCC ID:_BCRYIGBMAS0C

ATTEN 1BdB MKR -5@.83dBm
RL 38. 9dBm 1@dBs 894 A153MHz
PROJECT: 8RO0131
UPPER BANDEDGE
CDPD
DOWNLINK
il
r LIMIT: -13 &m

)
ﬁ “%g;k
I A e

CENMTER 894 BDBBBEMHz SPAN 2B@ . BkHz
¥REBW 3. @kHz VBW 3. BkHz SWP B7. Bms
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KTL Ottawa FCC PART 22, SUBPART H
CELLULAR BAND REPEATERS
PROJECT NO.: 8R00131

EQUIPMENT: MICROAMP 50, TPA 850 Repeater
FCCID: BCRIGBMAS0C

Section 6. Field Strength of Spurious

NAME OF TEST: Field Strength of Spurious Emissions PARA. NO.: 2.917(¢)

TESTED BY: Kevin Carr DATE: August 10, 1998

Test Results: Complies.
The maximum field strength is 76.9 dBuV/m @ 3m.

Test Data:
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KTIL. Ottawa

EQUIPMENT: MICROAMP 50, TPA 850 Repeater
FCC ID: BCRYGBMASOC

Test Data - Radiated Emissions - Downlink

FCC PART 22, SUBPART H
CELLULAR BAND REPEATERS

PROJECT NO.: 8R00131

Distance: 3m A tower Receiver: 014 Detector: (5) 3 MHz VBW
1 MHz RBW
Freq. Ant. Pol. Ant, Table RCYD Ant, Amp. Dist. Field Limit Margin
(MHz) * (V/H) HGT. (deg.) Signal Factor Gain Corr. Strength {(dBuV/m) (dB)
(m) (dBuV/m) (dB)** (dBy*** | (dB) | (dBpY/m)

40.8 B/C1 v 16.7 12.9 29.6 84.4 54.8
40.8 B/C2 H 18.0 12.9 30.9 844 53.5

96.9 B/Cl1 v 343 11.2 455 84.4 389

96.9 B/C2 H 36.0 11.2 47.2 84.4 37.2
935.7 L/P v 45.8 30.8 76.6 84.4 7.8
935.7 L/P H 41.8 30.8 72.6 34.4 11.8
1760.0 Hm?2 A% 874 30.5 -45.5 72.4 823 9.9
1760.0 Hm2 H 90.5 30.5 -45.5 75.5 82.3 6.8
2640.0 Hrn2 A% 75.8 33.6 -46.1 63.3 82.3 19.0
2640.0 Hrn2 H 75.9 336 -46.1 63.4 823 18.9
3520.0 | Hm2 \Y 597 40.1 -45.2 34.6 §2.3 27.7
3520.0 Hm2 H 64.6 40.1 -45.2 59.5 823 228
4400.0 Hrm2 v 70.0 395 -45.4 64.1 82.3 18.2
4400.0 Hrn2 H 68.4 39.5 -45.4 62.5 82.3 19.8
5280.0 Hm?2 v 57.6 423 -458 54.1 82.3 28.2
5280.0 Hra2 H 55.6 42.3 -45.8 521 82.3 30.2
6160.0 Hrn2 v 35.7 44,0 -45.1 54.6 823 277
6160.0 Hm H 55.8 44.0 -45.1 54.7 82.3 27.6
7040.0 Hrm?2 A% 54.0 46.1 -46.1 54.0 82.3 283
7040.0 Hrn?2 H 50.8 46.1 -46.1 50.8 82.3 31.5
7920.0 Hm?2 v 48.6 47.2 -45.6 50.2 82.3 321
7920.0 Hrm?2 H 48.6 47.2 -45.6 50.2 82.3 321
8800.0 Hrn2 \% 45.6 49.9 -43.1 52.4 82.3 29.9
&800.0 Hrm?2 H 46.0 49.9 -43.1 52.8 82.3 29.5
Notes:

The spectrum was search up (o the 10"
B:C = Biconical, B/L = Biconilog, L/P = Lo
Includes cable loss when amplifier is not used.
Includes cable loss.

) Denotes failing emission level.

*
*k

harmonic of the fundamental frequency.
g-Periodic, H = Hom, D/P = Dipole
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KTL Ottawa FCC PART 22, SUBPART H
CELLULAR BAND REPEATERS

EQUIPMENT: MICROAMP 50, TPA 830 Repeater
FCC ID: BCRYGBMAS0C

PROJECT NO.: 8R00131

Test Data - Radiated Emissions - Uplink

Distance: 3m A tower Receiver: 014 Detector: (5) 3 MHz VBW
1 MHz RBW

Freq. Ant. Pol. Ant. Table RCVD Ant. Amp. Dist. Field Limit Margin

(MHz) * (V/H) HGT. (deg.) Signal Factor Gain Corr. Strength (dBpV/m) (dB)
{m) (dBuV/imy | (dBy** | (dBy*** | (dB) | (dBpV/m)

1670.0 Hm?2 v 83.0 298 -44.6 68.2 82.3 14.1
1670.0 Hm?2 H 91.7 29.8 -44.6 76.9 82.3 54
2505.0 Hrn2 v 60.9 33.2 -46.4 47.7 823 34.6
2505.0 Hm?2 H 64.7 332 -46.4 51.5 823 30.8
3340.0 Hm?2 v 48.1 393 -45.3 42.1 823 40.2
3340.0 Hm2 H 47.0 393 -45.3 41.0 823 413
4175.0 | Hm2 v 46.4 39.1 -45.1 404 823 41.9
4175.0 Hrn2 H 45.5 39.1 -45.1 39.5 82.3 42.8
5010.0 Hm?2 v 452 41.6 -46.0 40.8 82.3 41.5
5010.0 Hrn2 H 45.0 41.6 -46.0 40.6 82.3 41.7
5845.0 Hm?2 A% 459 43.4 -45.3 44.0 823 383
3845.0 Hrn2 H 46.2 43.4 -45.3 44.3 82.3 38.0
6680.0 Hrn2 V 45.7 452 -46.0 44.9 82.3 37.4
6680.0 Hm2 H 46.0 45.2 -46.0 45.2 823 371
7515.0 Hm?2 v 45.1 46.7 -43.6 46.2 823 3e.1
7515.0 Hrn?2 H 45.0 46.7 -45.6 46.1 82.3 36.2
8350.0 Hrn2 v 45.0 49.2 -44.0 50.2 82.3 321
R350.0 Hrn2 H 449 492 -44.0 50.1 823 322
Notes:

The spectrum was search up to the 10" harmonic of the fundamental frequency.
B/C = Biconical, B/L = Biconilog. L/P = Log-Periodic, H = Horn, D/P = Dipole

* Includes cable loss when amplifier is not used.
** Includes cahle loss.
() Denotes failing emission level.
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RADIATED PHOTOGRAPHS (Worst Case)

FRONT VIEW

BACK VIEW

Project No.. 8ROCI3!
Photographs of Test Setup
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ose @l "2 JdMS ZHM 281 M8A ZHM Q€ MA S3Y
ZHO 228 "1 Jd01S ZHW BBE 1¥VLlS
+ —}- _ T — - -
|
|
w . o _ o o
i
| | | meig
: : - e s et S Sc=E=
| I £EES
g«m} 1 SE9E
| | 2EEs
[ * A gp
291
1a
| N
-
w sh | 8P o1
L . F . L h&
8P @ N3ILlV AfEap 2 "85 H3d L/
ubosBaUdd [DIUCZ I JOH ass1 “‘I1 asnbBny

1EIRLB-8



Losw 18 JdMS
ZHW BRBE dOlSs

-4 S — S S SAME —_—

!
'
4

ZHM @1

MBA

ZHY BE M9 S3d

’
3
Y R |

RS

Page No.: 113 of 123

Project No.: 8R00131
Radiated Emissions
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KTL Ottawa

EQUIPMENT: MICROAMP 50, TPA 850 Repeater
FCCID: BCRYGBMASOC

FCCPART 22, SUBPART H
CELLULAR BAND REPEATERS
PROJECT NO.: 8R00131

Prescan Data - Downlink

Prescan Data

Projeet Number 8600131
Project Frlenamic - 8R13IB.LST
Date CAugust 111998
Start Frequency 30 MlHz

Stop Fregquency 1000 MHz
Display Line Value: 2] dBuV

Top Enussions below 300 Milz from the vertical prescan list:

Full Emission List below 300 MH::

Top Emissions above 300 MHz from the vertical prescan list;

879.98 MHz, 48.2 dBuV.
G35.79 MHz, 39.2 dBuV

Full Emission List above 300 Mz
879.G8 MHz, 48.2 dBuV. Peak.

880 MHz, 48.2 dBuV. Peak.
935.79 MHz, 39.2 dBuV. Peak.

Horizontal Prescan

Top Emissiens below 300 MHz from the horizontal prescan list:

Full Emission List below 300 MHz:

Top Emissions above 300 MHz trom the horizontal prescan list:

880 MHz, 48.1 dBuV.
93579 MHz, 39.3 dBuV.

Full Emission List above 300 MHz:

880 MHz, 481 dBuV. Peak.
935.79 Mz, 395 dBuV. Peak.
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KTL Ottawa

EQUIPMENT: MICROAMP 50, TPA 850 Repeater

FCCID: BCRYGBMASOC

FCC PART 22, SUBPART H
CELLULAR BAND REPEATERS
PROJECT NO.: 8R00131

Prescan Data - Uplink

Project Number  : 8ROOI31 1
Project Filename  8R1311A LST
Date s August 10, 1998
Start Frequency . 30 MHz

Stop Frequency 1000 MHy
[Misplay Line Value: 21 dBuV

Top 6 Emissions below 300 MHz from the vertical prescan list:

40.73 MHz, 25 4 dBuV.
40.85 MHz, 25 dBuV
96.05 MHz, 24.5 dBuV.
96.9 MHz, 23.8 dBuV.
40193 MHz, 22 9 dBuV.
40.64 MHz, 227 dBuV

Full Emission List below 300 MHz:

40.54 MHz, 21.5 dBuV. Peak.
40.64 Mtiz, 22.7 dBuV. Peak.
40,73 MHz, 25 4 dBuV. Peak.
4085 MHz, 25 dBuV. P'eak.

40.93 MHz, 22.9 dBuV. Peak.
4123 MHz, 22.3 dBuV. Peak.
46.05 MHz, 24,5 dBuV. Peak.
967 MHz, 21 3 dBuV. Peak

96.9 MHz, 23.8 dBuV. Peak.
l'op Emissions abuve 300 MHz trom the vertical prescan list;

835.02 MHz, 56.3 dBuV.
035.77 Mliz, 52.8 dBuV.

Full Emission List above 300 MHz:

835.02 MHz, 56.3 dBuV. Pcak.
93577 MHz, 52.8 dBuV. Peak.

Horizontal Prescan

Top Emissions below 300 MUz from the horizontal prescan list:

Full Emission List helow 300 MHz:

Top Emissions above 300 MHz from the horizontal prescan list:

83502 MHz, 51.6 dBuV.
935.78 MElz, 36.4 dBuV.

Full Emission List above 300 MHz:

835.02 MHz, 51.6 dBuV, Peak.
935.78 MHz, 36.4 dBuV. Peak.

Page 121 of 123



KTIL. Ottawa

EQUIPMENT: MICROAMP 50, TPA 850 Repeater

FCC ID: BCRYGBMASOC

FCC PART 22, SUBPART H
CELLULAR BAND REPEATERS
PROJECT NO.: 8R00131

Section 7. Frequency Stability

NAME OF TEST: Frequency Stability

PARA. NO.: 22.355

TESTED BY: DATE:

Test Results: Complies/Does Not Comply. i

Measurement Data: Standard Test Frequency: MHz
Standard Test Voltage: Vde
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KTL Ottawa

EQUIPMENT: MICROAMP 50, TPA 850 Repeater

FCC ID: BCRIGBMASOC

FCC PART 22, SUBPART H
CELLULAR BAND REPEATERS
PROJECT NO.: 8R0013]

Section 8. Test Equipment List

CAL EQUIPMENT MANUFACTURER | MODEL SERIAL LAST NEXT

CYCLE CAL. CAL.

1 Year Spectrum Analyzer Hewlett Packard 8565E FAQO0981 May 20/98 | May 20/99
Plotter Hewlett Packard 74T0A 2308A30807 | NCR NCR

1 Year Spectrum Analyzer-1 Hewlett Packard 85668 2311A02238 Sept. 30/97 | Sept. 30/98

1 Year Spectrum Analyzer Hewlett Packard 35668 2314A04759 Sept. 30/97 { Sept. 30/98
Dusplay-i

1 Year Guasi-peak adapter-1 Hewlett-Packard 83650A 2043A00302 Sept. 3097 | Sept. 30/98

1 Year Radio Test Set Rohde & Schwarz CMS 52 840.0009.52 July 23/98 July 23/99

1 Year Attenuator Narda 765-20 9510 July 24/98 July 24/99

| Year RF Millivoltmeter Rohde & Schwarz URV3 FAQ00420 July 23/98 | July 23/99

1 Year Insertion Unit Rohde & Schwarz URV5-Z4 FA000905 July 23/98 | July 23/99

| Year Power Sensor Rohde & Schwarz URVS-Z5 FAOQ00419 July 23/98 July 23/99

1 Year LISN Rohde & Schwarz ESH2-Z5 R90485/017 July 23/98 | July 23/99
Riconilog Antenna EMCO 3143 1038 NCR NCR

2 Year Horn Antenna EMCO #2 3115 4336 Oct. 30/97 Oct. 30/99

| Year Log Periadic Antenna EMCO LPA-25 e July 27/98 July 27/99
50 €2 Termination Wiltron 26N50 605248 N/A N/A

1 Year 50 ohm Combiner Pad Mini Cireuits ZA3PD-2 9746 Dec. 12/97 | Dec. 12/98

1 Year Low Noise Amplifier Avantek AWT-8035 1005 Aug. 498 Aug. 4/99

1 Year Low Noise Amptifier DBS Microwave DWT-13035 0623 Aug. 4/98 Aug. 4/99

1 Year Signal Generator Rohde & Schwarz SM1Q03 1084-8004-03 | July 23/98 | July 23/99

1 Year Arhitrary Waveform Gen. Sony/Tektronix AWG2021 1310495 NCR NCR

3 Year RF Gengerator Rohde & Schwarz SME3 DE14439 June 29/96 | June 29/99

NA: Not Applicable
NCR: No Cal Required
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KTL Ottawa FCC PART 22, SUBPART H
CELLULAR BAND REPEATERS

PROJECT NO.: 8R00131

ANNEX A

FEQUIPMENT: MICROAMP 50, TPA4 850 Repeater
FCCID: BCRIGBMASOC

ANNEX A

TEST METHODOLOGIES
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KTL Ottawa FCC PART 22, SUBPART H
CELLULAR BAND REPEATERS
PROJECT NO.: 8R00131

ANNEX A
FEQUIPMENT: MICROAMP 50, TPA 850 Repeater
FCCID: BCRYGBMASOC
| NAME OF TEST: RF Power Output PARA. NO.: 2.985

Test Conditions: Standard Temperature & Humidity
Standard Test Voltage

Minimum Standard: Para. No. 22.913(a). The maximum effective radiated power (ERP)
of base transmitters and cellular repeaters must not exceed 500
watts.

Method Of Measurement:

Detachable Antenna;
The peak power at antenna terminals is measured using an in-line peak power meter. Power

output is measured with the maximum rated input level.

Integral Antenna:
if the antenna is not detachable from the circuit then the Peak Power Output is derived from the

peak radiated field strength of the fundamental emission by using the plane wave relation GP/4n

R2 = E2/1207 and proceeding as follows:

3 2,0

_ E°R- _ E*3
P_soc =306

where,

P = the equivalent isotropic radiated power in watts
E = the maximum measured field strength in V/m

R = the measurement range (3 meters)
G = the numeric gain of the transmit antenna in relation to an isotropic radiator
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KTL Ottawa FCC PART 22, SUBPART H
CELLULAR BAND REPEATERS
PROJECT NO.: 8R00131

ANNEX A
EQUIPMENT: MICROAMP 50, TPA 850 Repeater
FCC ID: BCRYIGBMASOC
WAME OF TEST: Occupied Bandwidth (Voice & SAT) PARA. NO.: 2.989 J
Test Conditions: Standard Temperature & Humidity
Standard Test Voltage
Minimum Standard: 22.917(c) The mean power of any emission removed from the

carrier frequency by a displacement frequency (f; in kHz) must be
attenuated below the mean power of the unmodulated carrier (P) as

follows:

(i) On any frequency removed from the carrier frequency by more than 12 kHz but not more
than 20 kHz:

at least 117 log (£/12)

(ii) On any frequency removed from the carrier frequency by more than 20 kHz, up to the first
multiple of the carrier frequency:

at least 100 log (f/11)dB or 43 + 10 log (P) dB, whichever is the lesser attenuation.
Method Of Measurement:

Spectrum Analyzer Settings:

RBW: 300 Hz
VBW: 2 RBW
Span: 100 kHz
Sweep: Auto
Mask: CELLF3E

Input Signal Characteristics (F3E/F3D).

RF level: Maximum recommended by manufacturer
AF1 frequency: 6 kHz

AF1 level: sufficient to produce 2 kHz deviation
AF2 frequency: 2.5 kHz

AF2 level: sufficient to produce 12 kHz deviation.
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KTL Ottawa FCC PART 22, SUBPART H
CELLULAR BAND REPEATERS
PROJECT NO.: 8R0O0131

ANNEX A
FQUIPMENT: MICROAMP 50, TPA 850 Repeater
FCC ID: BCRYGBMASOC
WAME OF TEST: Occupied Bandwidth (WB Data) PARA. NO.: 2.989 J
Test Conditions: Standard Temperature & Humidity
Standard Test Voltage
Minimum Standard: 22.917(¢) The mean power of any emission removed from the

carrier frequency by a displacement frequency (f, in kHz) must be
attenuated below the mean power of the unmodulated carrier (P) as
follows:

(1) On any frequency removed from the carrier frequency by more than 20 kHz but not more
than 45 kHz:

at least 26 dB

(2) On any frequency removed from the carrier frequency by more than 45 kHz but not more
than 90 kHz:

at least 45 dB

(3) On any frequency removed from the carrier frequency by more than 90 kHz, up to the first
multiple of the carrier frequency:

at least 60 dB or 43 + 10 log (P) dB, whichever is the lesser attenuation.

Method Of Measurement:

Spectrum Analyzer Settings:
RBW: 300 Hz

VBW: > RBW

Span: 200 kHz

Sweep: Auto

Mask: CELLFID

Input Signal Characteristics:
RF level: Maximum recommended by manufacturer

AF] frequency: 10 kHz, random bit sequence
AF1 level: sufficient to produce 8 kHz deviation
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KTL Ottawa FCC PART 22, SUBPARTH
CELLULAR BAND REPEATERS
PROJECT NO.: 8R00131

ANNEX A
EQUIPMENT: MICROAMP 50, TPA 850 Repeater
FCCID: BCRIGBMASOC
| NAME OF TEST: Occupied Bandwidth (ST) PARA. NO.: 2.989 |
Test Conditions: Standard Temperature & Humidity
Standard Test Voltage
Minimum Standard: 22.917(¢) The mean power of any emission removed from the

carrier frequency by a displacement frequency (f; in kHz) must be
attenuated below the mean power of the unmodulated carrier (P) as
follows:

(1) On any frequency removed from the carrier frequency by more than 20 kHz but not more
than 45 kHz:

at least 26 dB

(2) On any frequency removed from the carrier frequency by more than 45 kHz but not more
than 90 kHz:

at least 45 dB

{3) On any frequency removed from the carrier frequency by more than 90 kHz, up to the first
mulitiple of the carrier frequency:

at least 60 dB or 43 + 10 log (P) dB, whichever is the lesser attenuation.

Method Of Measurement:

Spectrum Analyzer Settings:
RBW: 300 Hz

VBW: > RBW

Span: 200 kHz

Sweep: Auto

Mask: CELLFI1D

Input Signal Characteristics:

RF level: Maximum recommended by manufacturer
AF1 frequency: 10 kHz tone

AF1 level: sufficient to produce 8 kHz deviation
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KTL Ottawa FCC PART 22, SUBPART H
CELLULAR BAND REPEATERS
PROJECT NO.: §R0O0131
ANNEX A
EQUIPMENT: MICROAMP 50, TPA 850 Repeater
FCCID: BCRYGBMASOC

NAME OF TEST: Occupied Bandwidth (Digital Modulation) PARA.NO.: 2.989

|

Test Conditions: Standard Temperature & Humidity
Standard Test Voltage

Minimum Standard: Not defined by FCC. Input vs. Qutput,
Method Of Measurement:

Spectrum Analyzer Settings:

RBW: CDMA (30 kHz), GSM (30 kHz), NADC (1 kHz) and CDPD (1 kHz)
VBW: > RBW

Span: As required

Sweep: Auto

Mask:

Input Signal Characteristics:
RF level: Maximum recommended by manufacturer
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KTL Ottawa FCC PART 22, SUBPART H
CELLULAR BAND REPEATERS

PROJECT NO.: 8R00131

ANNEX A

EQUIPMENT: MICROAMP 50, TP4 850 Repeater
FCCID: BCRYGBMASOC

| NAME OF TEST: Spurious Emission at Antenna Terminals PARA. NO.: 2,991

Test Conditions: Standard Temperature & Humidity
Standard Test Voltage

Minimum Standard: Para. No. 22.917(¢). The mean power of emissions must be
attenuated below the mean power of the unmodulated carrier on
any frequency twice or more than twice the fundamental emission
by at least 43 + 10 log P. This is equivalent to -13 dBm absolute

power.
Method Of Measurement:

Spectrum Analyzer Settings:

RBW: 30 kHz (AMPS). As required for digital modulations.
VBW: > RBW

Start Frequency: 0 MHz

Stop Frequency: 10 GHz

Sweep: Auto
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KTL Ottawa FCC PART 22, SUBPART H
CELLULAR BAND REPEATERS
PROJECT NO.: 8R00131

ANNEX A
EQUIPMENT: MICROAMP 50, TPA4 850 Repeater
FCCID: BCRIGBMASOC
I NAME OF TEST: Field Strength of Spurious Radiation PARA. NO.: 2.993

Test Conditions: Outdoor Range
Standard Test Voltage

Minimum Standard: Para. No. 22.917(e). The mean power of emissions must be
attenuated below the mean power of the unmodulated carrier on
any frequency twice or more than twice the fundamental emission
by at least 43 + 10 log P. This is equivalent to -13 dBm absolute

power.

Calculation Of Field Strength Limit:
An example of attenuation requirement of 43 + 10 Log P is equivalent to -13 dBm (5 x 107
Watts) at the antenna terminal. We determine the field strength limit by using the plane wave

relation.
GP/4nR” = E*/120n
For emissions £ 1 GHz:

G = 1.64 (Dipole Gain)
P =10~ Watts {(Maximum spurious output power)
R = 3m (Measurement Distance)

v 30GP

R

E =

L V30x1.64x5x10°
- 3

= 0.016533 V/m=284.4dBuV/m

For emissions > | GHz:

G = | (Isotropic Gain)
P =1 x 107 Watts (Maximum spurious output power)
R = 3m (Measurement Distance)

E =844 - 20LogN164 = 82.3dBuV / m@3m

The spectrum is searched to 10 GHZ.
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KTL Ottawa FCC PART 22, SUBPART H
CELLULAR BAND REPEATERS
PROJECT NO.: 8R00131

ANNEX A
EQUIPMENT: MICROAMP 50, TPA 850 Repeater
FCCID: BCRYGBMASOC
[ NAME OF TEST: Frequency Stability PARA. NO.: 2.995
Test Conditions: As per measurement data.
Minimum Standard: Para. No. 22.355. The transmitter carrier frequency shall remain
within the tolerances given in Table C-1.
I'req. Range (MHz) Base, fixed Mobile >3 W Mobile <3 W
821 to 896 1.5 25 2.5

Table C-1

Method Of Measurement:

Frequency Stability With Voltage Variation:
The E.U.T. is placed in an environmental chamber and allowed to stabilize at +20 degrees

Celsius for at least 15 minutes. The frequency counter and signal generator are phase locked
with the same 10 MHz reference frequency by connecting the 10 MHz ref. out of the counter to
the 10 MHz ret, in of the signal generator, With the voltage input to the E.U.T. set to 85%
S.T.V., the frequency is measured in 30 second intervals for a period of 5 minutes. This
procedure is repeated at 100% S.T.V. and 115% S.T.V.

Frequency Stability With Temperature Variation:
The input voltage to the E.U.T. is set to S.T.V. and the temperature of the environmental

chamber is varied in 10 degree steps from -30 degrees C to +50 degrees C. The E.U.T. is
allowed to stabilize at each temperature and the frequency is measured in 30 second intervals for

a period of 5 minutes.
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FCC PART 22, SUBPART H

CELLULAR BAND REPEATERS
PROJECT NO.: 8R00131
ANNEX B

KTL Ottawa

EQUIPMENT: MICROAMP 50, TPA4 850 Repeater
FCCID: BCRIGBMASOC

ANNEX B

TEST DIAGRAMS
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KTL Ottawa

EQUIPMENT: MICROAMP 50, TPA 850 Repeater

FCCID: BCRYGBMASOC

FCC PART 22, SUBPARTH
CELLULAR BAND REPEATERS
PROJECT NO.: 8R00131
ANNEX B

Para. No. 2,985 - R.F. Power Output

Modulated
Signal Source

Millivoltmeter

Para. No. 2.989 - Occupied Bandwidth

EUT

™
' Insertion 50 ohm
Unit Load
Spectrum
Attenuator Analyzer

Modulated
Signal Source
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KTL Ottawa FCC PART 22, SUBPART H
CELLULAR BAND REPEATERS
PROJECT NQO.: 8R00131
ANNEX B
EQUIPMENT: MICROAMP 50, TPA 850 Repeater
FCCID: BCRIGBMASOC

Para. No. 2.991 Spurious Emissions at Antenna Terminals

Modulated
Signal Source EUT

Attenuator
Spectrum
Analyzer
Signal Generator
No. 1
Signal Generator 50 ohm Pad EUT
No. 2
Signal Generator Attenuator
No. 3
Spectrum
Analyzer
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KTIL Ottawa

FCC PART 22, SUBPARTH

CELLULAR BAND REPEATERS
PROJECT NO.: 8R00131

ANNEX B
EQUIPMENT: MICROAMP 50, TPA 850 Repeater
FCCID: BCRYGBMASOC
Para. No. 2.993 - Field Strength of Spurious Radiation
10 METERS — —wrom—— "=}
SEARCH ANTENNA §
VARIABLE
0.8 METER EUT SEARCH
NON-CONDUCTING HEIGHT (1 TO 4 m)
TURN-TABLE

Para. No. 2.995 - Frequency Stability

Climate Chamber

%.

TO TEST RECEIVER/SPECTRUM

ANALYZER

E.UT.

Attenuator

Signal Variable Power
Generatar Supply

B _

l

Frequency
Counter

10 MHz Reference
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